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OO o MILL TEST CERTIFICATE STEEL

COMMOOITY(RIB2)  ERW. CARBON STEEL PPE EN 10204 TYPE 3.1 — 2004 SMET: %%’%UJ;M 232 ﬂéiki oo
= _ _ , Yeompo-ro, Buk-qu, Ulsan, Korea
SPECFICATON(HIZ 724) : ASTMAS3B CUSTOMER(D 2K Af): ELERIRQICD)]
= ———————— ]
Tensie Properies{Gage Length : 2 inch) Hardhess Test Hardness Test & CWN Impect Test DW.T Test{ T)
TYPE TOTAL Test Tensle Srength Yield YR Mac CWN Impadt Test{T)
oF Qe PCS WBGHT LENGTH 1Spac. Gawe Wod Srergth Rae EL Vae ) Ehoa Shear Area(%)
No. PPE QUT-DIAXTHICKXLENGTH HEATNo.  [Pressurs{Time; *2 Area
&ND (@A xSHx20) *2| MPa | MPa | MPa % % |%3 %3 ] K [ 3 |ao || 1 | 2 [aw
” =) ) ™ s lsecl M- 415 415 240 ) s“es; ®
[ Gitera : In the case of 10X 10)
1 €8 B 14" X0375" X 6150 M x 16,490 2% ZRe561 120 | 5 T| 40 475 30 4
TOTAL B 16,490 2%
Cherical Compostion(%) 2:x100 3:X1000 4:x 10000 Zn-Coating Test HC-Test HIC Test Femak
i [ o3 . | Copper Sufate | Colanse SC " —
ISpec ClS|g|P|s|a|N|]a|[m]|v]| 0 Zn Coalirg Tt Prssre | QR | CR | Ccsr P !I.)Typeofme:ad(t*a-)
No.|  HeatNo wal 2 | 2 23| 3212|2133 ]s Tme | Rest|  ps % | % | % EBERW Black BEBevel End
] %2} L: Longiuding, T: Transverse
Rald %3) B: Base, W: Weld Line, H: Heat Affected Zone
Mex ES) 120 | 50 | 45 | 40 | 40 | 40 | 150 | 80 | 1000 " -
1| zressl H| 17| 2 | & |19] 6 ¥4} H: HeatfLadie) Analysis, P: Product Analysis
ol 17 2 @ 1 4 5 : 3 : . © 7) For each reduction of 0.01% below the specified C max.
an increase of 0.06% Mn above the spedified max.
pliz] 2 |e|ww]|s |21 s8] 1|2 wilbe permited Up o armax of 1.65%
#10) CM3=CutNiOriMo+Y
% SPEC YEAR ~ ASTM A53(2012ED)
NoCestucive Test Ratiering/ —
Heat Treatment T Bending Test Visud & Dimension
GOOD GOOD GOCD GOOD
& HIZS 2@ A2 ASYSE SSUCH .
WE HEREBY CERTIY THAT MATERIAL DESCRIBED HERAN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. - .
» 2 ANSAMU LIS FHECQ| ALZA| QHEIAH SFIJL UAEE & YOO, ZNSUA 9 BHIZA AFRK AR 20/212 Sotal 2 USLICH
SURVEYOR QA Nanager
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